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Bfi{5 B Company information

B L XA REE B R A PR /A7 Kunshan SYNergy ScienTech Co.,Ltd.
FAL LT B FF &K X % 688 5 No.688, Nanhe Road, Economic&Technical
Consignor Development Zone, Kunshan, Jiangsu
00886035643700 alice@synst.com.cn http://www.synst.com.cn
B M RERER R A R A7 Kunshan SYNergy ScienTech Co.,Ltd.
e L BT JF & X BV B 688 5 No.688, Nanhe Road, — Ecomontic& Techmicat|———
Manufacturer Development Zone, Kunshan, Jiangsu
0512-57710688 alice@synst.com.cn http://www.synst.com.cn
B L MEEREVRRIF A R A® Kunshan SYNergy ScienTech Co.,Ltd.
it e fr Bl i JF kK X B B 688 No.688, Nanhe Road,  Economic&Technical
Test lab Development Zone, Kunshan, Jiangsu
0512-57710688 alicef@synst.com.cn http://www.synst.com.cn
Vi {Z B Battery information
i | [N
Nii; el Li-ion Battery I;:Ia’f q
=2 ’ TR g L |
o AHB472625PLT-02 U /
Type e Original tested type S-S
AR L (V P e
*Ti PR (V) 3.7 - = f.'/”b y 260mAh 1.0Wh
Nominal voltage » Capacity/energy
s Rechargeable Li-ion single cell oy 1 /
Description ¥ L L1 content \
battery ;
E R W E BRI
HE bh A o)
JA,EE.(l?g) 0.00571 ShAL Silvery and yellow
Mass Appearance r : .
| aluminum-plastics shell
PR A(E B Test information
RIS _ _ L RIRE F
BREERES | yN2021601 HpLEE i 2022-03-21
Original test report No. _ Date of test report
MhriE A G0 AbsiE T MF) 5% 38.3 5 UNITED
Test standard NATIONS Manual of Tests and Criteria 38.3 BOBGALG, 107 LRev.T
T.1 & A s T.2 JJE M .
Altitude simulation FfF Passed Thermal test A Passed
T.3 #RBhMR ™ T.4 it A
Vibration A Passed Shock 51% Passed
T.5 HMER4E R A T.6 Hr & A~
External short circuit Ai Passed Crush ekt Passed
T.7 ERE N T.8 FRMIH A &
Overcharge A Passed Forced discharge =t Passed
38.3.3 () / 3833 (g) /
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¥ 5 B F Sample Picture

TR B A A E GRUGRbREFIF) ST/SG/AC.10/11/Rev.7 38 3 /M'ﬂ 3R, The
> Manual of

Cofl?sion tested samples meet the requirements of test items of the UNIT
Tests and Criteria ST/SG/AC.10/11/Rev.7 38.3 \g/\\,}
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%4 Signature v % EH 55 )
HA % Title Issued date
B2 TFEIN Vice chief engineer
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Lithium cell and battery test summary
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Applicant ZFEEAr

Huizhou Everpower Technology Co., Ltd.

BN TR ZE R AR A7 PR 2 )

(a) Product manufacturer F= 472 &

Huizhou Everpower Technology Co., Ltd.

BN TR ZE R AR A7 PR 2 )

(b) Contact information of manufacturer 2= FELRER

NO.2 Building, NO.55 District, Zhongkai Hi-Tech Zone, Huizhou City,

Name# Fx

Name# #k

Address il Guangdong Province, P.R.China
BT =R X555 X 52

Tel #1115 +86-15013991935

E-mail HR4H luim@htkjbattery.com

Website 11 www.htkjbattery.com

(c) Information of test laboratory JiREZH E/E R
Shenzhen NTEK Testing Technology Co., Ltd.

Name 74 VYRR A A 7
1/F, Building C, Fenda Science Park, Sanwei Community, Xixiang Street,
Address Hil Bao’an District, Shenzhen 518126 P.R. China
GO 2 IX VG 2 = [H A s R C Hr 1%
Tel HE1h +86-755-6115 6588
E-mail HE5H Kevin@ntek.org.cn
Website 41 http://ww.ntek.org.cn

(d) (e) Information of UN38.3 Test Report UN38.3i#IRk 515 B
UN38.3 Test Report No.

- L PN2020090731001
UN38.3M ki 15
Date of UN38.3 Test
Report 2020-09-22

UN38.3ill i 7 H 4
(f) Description of product F=ff#id

Name %/ Rechargeable Li-ion Battery 7] 78 H 4 557 Hijth

Classification 2 %] Lithium ion cell 4151~ Hith

Model !5 HT452625

Rating %l 3.7V 280mAh 1.04Wh

Mass Jii &= 5.79

Appearance 4N Silvery and Prismatic 4Rt B E
Shenzhen NTEK Testing Technology Co., Ltd. Page 1 of 2
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Lithium cell and battery test summary
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(g) Test items and results WX B X4 E

T.1-Altitude simulation b 2k T.5-External short circuit b stk
R ass o ass
e AL h Y1 h
T.2-Thermal Test T.6-Crush
N Pass &% Pass &%
WL A - £ 9 -
T.3-Vibration T.7-Overcharge

. Pass &% . J Pass &%
I3 HEERH
T.4-Shock T.8-Forced discharge
. Pass &% . Pass &%
hif a 54 1) T FRL -

(h) Reference to assembled battery testing requirements T4k 4RI BER

38.3.3 () Not applicable AAi&H | 38.3.3(g) Not applicable 4~id&

(i) Revised edition of the Manual of Tests and Criteria REFAFAETIHMET A

Recommendations on the TRANSPORT OF DANGEROUS GOODS, Manual of Tests and Criteria, PART
I1l, section 38.3 Lithium metal and lithium ion batteries, the sixth revised edition, amendment 1
(ST/SG/AC.10/11/Rev.6/Amend.1).

BEE CeTakteisimi@itct, WM T, =7, 383 WllgEMEE T HEbER,
NETHRAZIE 1

Signature %% U{ﬁ/ W
Date of issue 25 & HH#f | 2020-09-22
Title HX Engineer T.f&/ifi
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